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Establish airway — Oxygen
Seek senior advice and assistance if necessary.

Attempt intravenous access

Collect blood (as below)

Check blood glucose

If BGL < 3.5
Give 5 mL/kg 10% Dextrose 
IV (as bolus) 
Then commence 5 mL/kg per 
hour 10% Dextrose IV infusion 
and REPEAT BGL within 5 mins

No vascular access obtained
(within 1 minute)

Midazolam or Diazepam given 
< 1 hr prior to presentation 

should be regarded as ‘initial 
doses already given’ within this 

flowchart.

Either:
Midazolam 0.3 mg/kg Buccal or 
Intranasal (max 10 mg) OR
Midazolam 0.15 mg/kg IM (max 5 mg) 
OR
Diazepam 0.5 mg/kg PR (max 10 mg)

Vascular access obtained
(within 1 minute)

Midazolam or Diazepam given 
< 1 hr prior to presentation 

should be regarded as ‘initial 
doses already given’ within this 

flowchart.

Either:
Midazolam 0.15 mg/kg IV (max 5 mg) 
OR
Diazepam 0.25 mg/kg IV (max 10 mg)

Repeat either:
Midazolam 0.3 mg/kg Buccal OR
Midazolam 0.15 mg/kg IM OR
Diazepam 0.5 mg/kg PR 

Repeat either:
Midazolam 0.15 mg/kg IV OR
Diazepam 0.25 mg/kg IV 

5 minutes  still fitting Vascular access obtained 5 minutes  still fitting

ASSESSMENT AND INITIAL MANAGEMENT
Time from onset 
of seizure 
(in minutes)

5
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If still fitting obtain vascular 
access,  if necessary 

by intraosseous route

Rapid sequence induction 
with Thiopentone if still 

fitting

Paraldehyde 0.4 mL/kg PR
Diluted 50:50 with N/S or olive oil
Do Not Give IV/IM

Patients should only be sent home: 

n If they have regained full 
consciousness

n They have a clear plan for timely 
medical follow-up and management 
of any recurrence

Give either:

Phenytoin 20 mg/kg IV/IO over 20 mins 
(preferred choice) or 

Phenobarbitone 20 mg/kg IV/IO.

If already on Phenytoin or Phenobarbi-
tone halve the above loading dose of 
that anticonvulsant.

ECG Monitoring.

Notify appropriate consultant +/- 
Emergency Transport Service.

This discussion should include the 
possible need for Pyridoxine at a 
Tertiary Hospital

5 minutes  still fitting Vascular access obtained 5 minutes  still fitting

Maintain continuous monitoring of pulse, respiratory rate, oximetry whilst the child is still fitting or unconscious.

Seizure Terminated

n Position child in Recovery position, on left side. Maintain airway (jaw thrust, chin lift, suction).  

n History/examination: Search for underlying cause (head injury, sepsis, meningitis, metabolic). And include localisation of 
infection when febrile (when appropriate refer to other Clinical Practice Guidelines e.g. Fever, Meningitis, Recognition of the 
Sick Child). A drug history should be taken, and signs of unexpected autonomic disturbance sought in the examination, 
including unexpected pupillary signs, pulse rate or blood pressure. If toxicity is established, contact the Poisons 
Information Centre on 131126 for advice on specific treatment.

n Blood Glucose should be measured in any child who is continuing to fit, or has not regained full consciousness at presenta-
tion. EUC should be collected if there has been repeated diarrhoea or vomiting. Anticonvulsant levels should be measured if 
previously regularly administered. Calcium should be measured on first presentation of fits without fever. Blood count and 
culture should be collected if a child has prolonged seizure with fever, or if sepsis is suspected. Cerebral imaging should be 
arranged if seizure has been focal. Lumbar Puncture should be arranged if meningitis is suspected and there are no 
contra-indications (See Meningitis Management Guidelines.)

n Consider antibiotics if bacterial sepsis cannot be excluded.
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